
City of Lincoln  5-1 
Water Master Plan 
Final – April 2017 

CHAPTER 5. SURFACE WATER SUPPLIES  

5.1 Introduction 

This chapter describes the City of Lincoln’s existing and planned surface water assets 
through build out of the City’s current projects.  The water supplies that are used within 
the City and its Sphere of Influence (SOI) are derived from PCWA, NID, groundwater 
and recycled water.  All water supplies derived from these sources are managed in order 
to best meet the City’s demands in different year types, reduce delivery costs, manage 
water quality issues, and handle drought and emergency situations.  As such, water 
deliveries from each identified source may fluctuate in any given year because of 
[...]
mandate recycled water use were also developed for 
land use planning efforts affecting land use planning 
agencies, like the City of Lincoln.  For instance, 
Government Code section 65602(e) says: 

The Legislature finds and declares all of the following:  (e) The use of 
potable domestic water for landscaped areas is considered a waste or 
unreasonable use of water within the meaning of Section 2 of Article X of 
the California Constitution if recycled water is available that meets the 
conditions described in Section 13550 of the Water Code. 

This mandate is part of the key land use planning laws contained in the Government 
Code.  Thus, the emphasis on water recycling is concurrently aimed at land use planning 
agencies and as rapidly growing as those addressed to water planning agencies.  As 
another example, mandates for installation of recycled water delivery systems (“Purple 
Pipe”) is now required under the California Government Code as a component of the 
specific plan land planning process.  Essentially, the California Legislature has mandated 
that reclaimed water be used in lieu of potable water – to the extent feasible – and it is 
requiring the installation of infrastructure in land use developments so that use of 
recycled water becomes inevitable. 

Permitted	Uses	of	Recycled	Water
WaterReuse	Association	of	California



City of Lincoln  5-18 
Water Master Plan 
Final – April 2017 

In furtherance of these Legislative policy declarations, local land use agencies must adopt 
ordinances designating areas where recycled water is determined to be available within 
the next ten years and how it will be used.  If recycled water is available in the City, 
Government Code Section 65605 requires that the City adopt and enforce a recycled 
water ordinance.  The ordinance shall include to following provisions: 

(1) State that it is the policy of the local agency that recycled water 
determined to be available pursuant to Section 13550 of the Water Code 
shall be used for nonpotable uses within the designated recycled water use 
area set forth by the local agency when the local agency determines that 
there is not an alternative higher or better use for the recycled water, its 
use is economically justified, and its use is financially and technically 
feasible for projects under consideration by the local agency. 

(2) Designate the areas within the boundaries of the local agency that can 
or may in the future use recycled water, including, but not limited to, 
existing urban areas in lieu of potable water. 

(3) Establish general rules and regulations governing the use and 
distribution of recycled water in accordance with applicable laws and 
regulations. 

(4) Establish that the use of the recycled water is determined to be 
available pursuant to Section 13550 of the Water Code in new industrial, 
commercial, or residential subdivisions located within the designated 
recycled water use areas for which a tentative map or parcel map is 
required pursuant to Section 66426. These provisions shall require a 
separate plumbing system to serve nonpotable uses in the common areas 
of the subdivision, including, but not limited to, golf courses, parks, 
greenbelts, landscaped streets, and landscaped medians. The separate 
plumbing system to serve nonpotable uses shall be independent of the 
plumbing system provided to serve domestic, residential, and other 
potable water uses in the subdivision. 

(5) Require that recycled water service shall not commence within the 
designated recycled water use area in any service area of a private utility, 
as defined in Section 1502 of the Public Utilities Code, or to any service 
area of a public agency retail water supplier that is not a local agency, as 
defined in subdivision (b) of Section 65603, except in accordance with a 
written agreement between the recycled water producer and the private 
utility or public agency retail water supplier that shall be made available in 



City of Lincoln  5-19 
Water Master Plan 
Final – April 2017 

a timely manner by the recycled water producer to the local agency 
adopting the ordinance pursuant to this article. 

In summary, properties located within the designated recycled water service area are 
required to use recycled water in lieu of potable water if recycled water is determined to 
be available pursuant to section 13550 of the Water Code, unless they qualify for a 
limited exception.  In addition, new industrial, commercial or residential subdivisions 
located within the designated area are required to provide separate recycled water 
plumbing systems to serve their onsite irrigation needs to meet the objectives of the 
City’s ordinance.  These legislative and regulatory trends will undoubtedly require more 
recycled water use that will necessitate more recycled water investment and 
infrastructure. 

5.4.2 Lincoln’s Recycled Water System  

The City of Lincoln owns and operates the Wastewater Treatment and Reclamation 
Facility (WWTRF) south west of the City, located in Sections 29 and 30, T11N, R6E, 
MDB&M.  The WWTRF was designed to process and treat domestic sewerage to Title 
22 compliant “disinfected tertiary 
recycled water” (nearly unrestricted re-
use) standards.  Title 22 of the 
California Code of Regulations defines 
the quality standards for recycled water 
and its uses.  The WWTRF operates 
under a Master Reclamation Permit 
from the California Regional Water 
Quality Control Board – Central Valley 
Region (RWCQB) under Order R5-
2005-0040-01 and a Waste Discharge 
Permit under Order R5-2014-0007 (NPDES No. CA0084476).  Both of these permits are 
relevant to the City’s long-term management and use of its recycled water assets.  The 
City’s use of its recycled water assets is also governed by a water right order (WR0066) 
issued by the State Water Resources Control Board (SWRCB) in 2013.  These documents 
are discussed in later sections of this chapter. 

The WWTRF began operation in 2004 and discharges wastewater to Auburn Ravine 
Creek.  Auburn Ravine Creek is classified as “a water of the United States” subject to 
Clean Water Act jurisdiction because the Creek is tributary to the Sacramento River.  
Auburn Ravine flows into the East Side Canal and then the Natomas Cross Canal, which 
finally discharges to the Lower Sacramento River.  The WWTRF has been master 
planned to achieve up to 12 million gallons per day (mgd) average dry weather flow 

Recycled	Water	Line	Crossing	Auburn	Ravine



City of Lincoln  5-20 
Water Master Plan 
Final – April 2017 

(adwf) capacity and will be incrementally expanded at approximately 2.1 million gallons 
per day (MGD) intervals.  Final capacity of the WWTRF could be as much as 25 MGD 
dependent on the wastewater treatment technology used at the plant. 

The City provides sewerage service for the City of Lincoln serving a population of 
approximately 43,000.  The current design ADWF capacity of the WWTRF is 5.9 MGD.  
The City recently completed a WWTRF expansion and upgrade to increase the design 
ADWF from 4.2 MGD up to 5.9 MGD to accommodate regionalization with the Placer 
County Sewer Maintenance District 1 (SMD#1) Wastewater Treatment Plant.  The City’s 
Master Permit (described in later sections) allows for an increase in the permitted ADWF 
up to 8.4 MGD (or some smaller increase) to accommodate growth within the City’s 
service area and additional regionalization projects. 

Historically, all wastewater treated by the Lincoln WWTRF has originated from the 
residential, municipal, industrial, and commercial water users within the City of Lincoln.  
Recently, inflow from other areas in Placer County were included in the influent and 
treatment at the WWTRF.  The primary sources of the future flows to the WWTRF will 
continue to be residential, municipal, industrial and commercial water users both within 
and outside the City.  The WWTRF does not receive stormwater or combined sewer 
flows from the City’s collection system. 

Raw sewerage flows by gravity to the influent pump station from the sewer collection 
system.  An influent pump station with a hydraulic capacity of 39.5 MGD lifts the raw 
sewerage to a sufficient height in the plant headwork’s to flow the rest of the way through 
the treatment process by gravity. 

The treatment system at the WWTRF produces “disinfected tertiary recycled water” – the 
highest wastewater treatment level under Title 22.  The produced water is available for all 
non-potable uses including irrigation of public access areas like parks.  The treatment 
process consists of solids screening, oxidation ditches with anoxic zones, secondary 
clarification, maturation ponds, dissolved air flotation (DAF), coagulation, flocculation, 
sand filtration, and ultraviolet light (UV) disinfection.  Downstream of the UV 
disinfection process, the flow passes through a clear well and the reaeration basin and 
into the effluent pump station.  From the effluent pump station, the plant effluent can be 
pumped to Auburn Ravine Creek or to the storage basins.  The WWTRF includes a lined 
emergency storage basin and two tertiary storage basins.  The WWTRF has over 20 days 
of storage in an 86 million gallon emergency storage basin as required by long-term 
storage provisions in Title 22, Section 60431(b).  The tertiary storage basins have a total 
volume of 190 million gallons that is available if there is a problem with the recycled 
water system or other discharge issues.  Figure 5-1 provides a flow schematic of the 
WWTRF. 



City of Lincoln  5-21 
Water Master Plan 
Final – April 2017 

The tertiary treated recycled water is either discharged to Auburn Ravine Creek at 
discharge point just downstream of the Moore Road creek crossing, or to on-site and off-
site reclamation areas.  The City has the ability to divert tertiary treated effluent to the 
tertiary storage basins to store recycled water, store final effluent during downstream 
flood events, and to store effluent that does not meet regulatory permit requirements (e.g., 
receiving water temperature limits).  Since the WWTRF is able to temporarily store 
tertiary treated effluent and discharge for delivery or discharge at a later date, there are 
times when no discharge to surface water at the Auburn Ravine Creek discharge point is 
occurring and there are times when the discharge to surface water at the discharge point 
on Auburn Ravine Creek is higher than the regulated flow capacity of the WWTRF (e.g., 
flow is being discharged directly from the treatment process and stored, treated effluent is 
being discharged from the tertiary storage basins).  The City’s outfall at the Auburn 
Ravine Creek discharge point possesses a maximum hydraulic capacity of 13 MGD. 

Figure 5-1 – City of Lincoln Wastewater Treatment and Reclamation 
Facility Flow Process 

	
Health related water quality requirements for recycled water are defined in Title 22.  Title 
22 also defines the allowable uses of recycled water based on the level of treatment 
provided by the wastewater treatment process.  The effluent produced by the Lincoln 
WWTRF is being oxidized, coagulated, clarified, filtered, and disinfected to 2.2 mpn/100 



City of Lincoln  5-22 
Water Master Plan 
Final – April 2017 

ml conforming to Title 22 unrestricted reuse criteria.  According to Title 22, such effluent 
can be used for all available non-potable uses, including:  

S Irrigation of food crops, including all edible root crops, where the recycled water 
comes into contact with edible portion of the crop. 

S Irrigation of parks and playgrounds. 

S Irrigation of schoolyards. 

S Irrigation of residential landscaping and unrestricted access golf courses. 

S And as a source of water supply for non-restricted recreational impoundments.32 

S Under sections 60306 through 60307 of Title 22, recycled water of lesser quality can 
be used for the following: 

S Irrigation of food crops, including crops with edible portion produced above 
groundwater and not contacted by the recycled water. 

S Irrigation of cemeteries, freeway landscaping, restricted access golf courses, 
ornamental nursery stock and sod farms, pastures for animals producing milk for 
human consumption, and nonedible vegetation with controlled access. 

S Irrigation of orchards, vineyards, non-food-bearing trees, fodder and fiber crops for 
non-milk producing animals, seed crops not eaten by humans, food crops that 
undergo commercial pathogen-destroying processing, ornamental nursery stock, and 
farms with limited public access. 

S As a source of water supply for restricted recreational impoundments and publicly 
accessible impoundments at fish hatcheries. 

S As a source of water supply for landscape impoundments without decorative 
fountains. 

S Cooling and other purposes. 

S Title 22 places a number of restrictions on use of the tertiary oxidized wastewater to 
protect other water users from potential harmful issues.  These restrictions include: 

S No irrigation with recycled water shall take place within 50 feet of any domestic 
water supply well, unless conditions specified in Section 60310 of Title 22 are met. 

S No impoundment of tertiary recycled water shall occur within 100 feet of any 
domestic water supply well. 

																																																								
32 Irrigation of Title 22 unrestricted reuse water (disinfected tertiary) may by spray irrigation for all 
beneficial uses. 



City of Lincoln  5-23 
Water Master Plan 
Final – April 2017 

S All areas where recycled water is used shall be properly signed to alert the public 
regarding the use of recycled water. 

S Any irrigation recycled water runoff shall be confined to the recycled water use area, 
unless the runoff does not pose a public health threat and is authorized by the 
regulatory agency. 

S No connections shall be made between recycled water system and potable water 
system, except as defined in Title 17, Section 7604. 

S Hose bibs are not allowed in portions of the recycled water piping system that is 
accessible to the general public. 

S The producer of the recycled water shall prepare an Engineering Report to cover 
production, distribution and reuse of recycled water.  The Engineering Report shall 
identify the means of compliance with Title 22 regulation and “any other features 
specified by the regulatory agency,” e.g., RWQCB permit requirements.  The 
Engineering Report is also required to provide “a contingency plan which will assure 
that no untreated or inadequately treated wastewater will be delivered to the use 
area.” 

Since the 2004 startup of the WWTRF, the City has provided tertiary treated reclaimed 
water to agricultural demands on adjacent and neighboring lands.  About 400 acres are 
currently provided with recycled water from the WWTRF facility.  The 2012 assessment 
estimated a potential current annual demand for the 400 acres of 1,676 af/yr.  Treated 
effluent not provided to the current agricultural operations is discharged to Auburn 
Ravine, in compliance with the City’s NPDES permit.   

As an example of things to come, an expansion of the WWTRF to 6.3 MGD Average 
Day Wastewater Flow (ADWF) would be able to generate a recycled water supply of 
about 7,000 af/yr.  While this is more than the total demand for all planned City and 
surrounding area recycled water uses (about 6,800 af/year as identified in the City’s 
Recycled Water Master Plan), the demand timing for different identified uses might mean 
there are deficient supplies in the peak demand summer months and surplus supplies in 
the winter months.  The anticipated recycled water uses within the City has been 
projected to account for as much as 6,822 acre-feet per year of the anticipated build-out 
water demand.  Thus, during some months, potable or raw water would be necessary to 
make up the difference between the identified recycled water demand and the available 
recycled water supply.  To generate as much as 7,000 af/yr in treated wastewater, total 